B.L.D.E.A’s V.P. Dr. P.G. Halakatti College of Enginering and Technology

Vijayapur-586103

Department of Civil Engineering
Question Papers Dec.2024/Jan.2025

S.N. | SUB CODE SUBJECT PAGE
NO.
1% Semester
01 |18ClV14/24 Elements of Civil Engineering and 01-04
Mechanics
02 | 18ClIV14/24 Elements of Civil Engineering and 05-08
Mechanics
03 | BCIVC103/203 Engineering Mechanics 09-12
04 | BMATC101 Mathematics—I for Civil Engineering Stream | 13-15
2"d Semester
05 | BMATC201 Mathematics — 11 for Civil Engineering 16-18
Stream
3" Semester
06 | 18CV32 Strength of Materials 19-21
07 | 18CV33 Fluid Mechanics 22-24
08 | 18CV34 Building Materials and Construction 25-26
09 |18CV35 Basic Surveying 27-28
10 | 18CV36 Engineering Geology 29-30
[...]
The direct stresses acting at a point in a strained material are shown in | 10 | L3 | COS

Fig.Q.10(b). Find the normal, tangential and resultant stresses on plane 30° to the
plane of major principal stress. Find the obliquity of the resultant stress also.

Tgonlmmq/

0 12.0N|mm &
120 "‘)nmm 30

80N |mmt

Fig.Q.10(b)

L I L

30f3

35



USN BCV302

Third Semester B.E/B.Tech. Degree Examination, Dec.2024/Jan.2025
Engineering Survey
Time: 3 hrs. Max. Marks:100

Note: 1. Answer any FIVE full questions, choosing ONE full question from each module.
2. M : Marks , L: Bloom’s level , C: Course outcomes.

Module - 1 M| L C
1 | a. | What is Surveying? Explain the principles of surveying. 8 | L2 | CO1
Compare between : 6 | L1|CO1
1) True and magnetic bearing
ii) Plane and geodetic surveying
ii1) Cadastral and hydrographic surveying.
c. | Write the advantages and disadvantages of plane table surveying. 6 | L1|CO1
OR
2 | a. | Discuss on importance of surveying in civil engineering. 6 | L2 | CO1
. | Explain the different methods of measuring distances with examples. 6 | L2 | CO1
c. | Differentiate between : 8 | L1|CO1
1) Chain and chainage
ii) Laser distance meter and distance measuring wheel
1i1) EDM and GPS
iv) Topographical and construction survey.
Module — 2
3 | a. | The following consecutive readings were taken with a level'and a 4m staffon | 10 | L3 | CO2
a continuously sloping ground at a common interval of 20m :
0.780, 1.535, 1.955, 2.430, 2.985, 3.480, 1.155,
1.960, 2.365, 3.640, 0.935, 1.045, 1.630 and 2.545.
The RL of first point A was 180.750m. Rule out a page of level field book and
enter the above readings. Compute the RL’s by HI method. Also calculate the
gradient of the line joining the first and last points.
b. | List the salient features of total station. 6 | L2 | CO2
c. | Why fly and flyback leveling is required? 4 | L2 |CO2
OR
4 | a. | Explain the temporary adjustments of dumpy level. 6 | L2 | CO2
b. | Explain the method of measuring horizontal angle by repetition method along | 10 | L3 | CO2
with the tabular column.
c. | Discuss on different fundamental measurements of total station. 4 | L1 |CO2
Module — 3
5 | a. | What are contours? Explain the characteristics of contours with neat sketches. | 10 | L3 | CO3
b. | Brief on longitudinal and cross-sectioning with typical sketches. 8 | L2 |CO3
c. | What are the input data required while creating job file in total station? 2 | L1|CO3
1o0f2

36



BCV302

OR
6 Plot the contours of RL 100.00, 101.00, 102.00, and 103.00 in the given | 10 | L3 | CO3
square blocks of 10 m x 10 m. The reduced levels of guide points are given in
Fig.Q6(a).
A g C
F‘ q9.20 \0\-5P 102.+20
QE‘
o Lo2 -S0 e |le3-30 [lo’;ﬂo
© lorm lo» =
Fig.Q6(a)
Explain the following related to total station : 4 | L2 | CO3
1) Back sight data
i1) Coordinates data
iii)Command to plot contours in auto CAD.
iv) Data transferring:
Explain the procedure and select the contour internal. 6 | L2 |CO3
Module — 4
7 Calculate the necessary data for setting out simple curve of radius 300m with | 6 | L3 | CO4
the deflection angle of 50° 30'. The two tangents intersect at a chainage of
1192.00m. Take peg interval as 20m and tabulate the results using Rankine’s
method.
List the different types of curves. 4 | L1 |CO4
The following perpendicular offSets were taken from chain line to an irregular | 10 | L2 | CO4
boundary. Calculate the area enclosed by trapezoidal rule.
Chainage (m) 0 30 | 60 | 90 | 120 | 150 | 180 | 210
Offset (m) 0 |2.65|380|3.75|4.65]|3.60 | 50 |5.80
|
OR
8 A railway embankment is 10m wide with side slopes 1.5 to 1.0. Assuming | 10 | L3 | CO4
ground to be level in a direction transverse to center line, calculate the volume
contained in a length of 120 meters, the centre heights at 20m intervals being
are 2.2,3.7, 3.8, 4.0, 3.8, 2.8 and 2.5m. Use both trapezoidal and prismoidal
method.
Sketch out a compound curve and show the elements of it. 4 | L2 | CO4
Define the following related to setting out works : 6 | L1 | CO4
i) Stake  ii) Post . 1ii) Batter — board . iv) Sight rail.
Module — 5
9 Discuss on the various segments of GPS. 8 | L2 | CO5
List the applications of RS and GIS in civil engineering. 6 | L1 |CO5
List out the steps in drone surveying. 6 | L1 | CO5
OR
10 Discuss on GPS receivers. 8 | L2 | CO5
List the features and applications of drone surveying. 8 | L1 | CO5
Name the type of sensors used in drone surveying. 4 | L1 |COS

k ok ok ok ok

20f2

37



USN BCV303

Third Semester B.E/B.Tech. Degree Examination, Dec.2024/Jan.2025
Engineering Geology

Time: 3 hrs. Max. Marks:100
Note: 1. Answer any FIVE full questions, choosing ONE full question from each module.
2. M : Marks , L: Bloom’s level , C: Course outcomes.

Module - 1 M | L C
1 | a. | Explain importance of geology in Civil Engineering. 5 | L2 | CO1
Describe internal structure of earth with labelled sketch. 10 | L2 | CO1
What is land slide? Explain causes at landslides. 5 | L1 |CO1
OR
2 | a. | Discuss causesand effect of earthquake. 7 | L2 | CO2
b. | What is Tsunami? Add a note on mitigation of Tsunami. 7 | L3 | CO3
c. | Explain causes and types of volcanoes. 6 | L2 | CO2
Module — 2
3 | a. | What is mineral? Explain properties of mineral. 8 | L2 | CO2
Explain different types of igneous rocks. 6 | L2 | CO2
c. | What is metamorphism? Discuss types of metamorphism. 6 | L2 | CO2
OR
4 | a. | Describe properties of following minerals : 6 | L2 | CO2
i) Orthoclase
i1) Biotite
iii) Haematite.
. | Enumerate stages of development of sedimentary rock. 7 | L2 | CO2
c. | Discuss important uses of different rock type. 7 | L2 | CO2
Module — 3
5 | a. | With a neat sketch explain soil profile. 7 | L2 | CO3
b. | What is weathering? Explain types of weathering. 8 | L2 |CO3
c. | Discuss classification of different soil type. 5 | L2 | CO3
OR
6 | a. | Explain classification of soil based on grain size. 7 | L2 | CO3
b. | Discuss the effect of weathering on monumental rock. 7 | L2 | CO3
c. | Write a note on : 6 | L1|CO3
1)  Drifted soil
ii) Laterite soil.

1 of2

38



BCV303

Module - 4
7 Explain different rock deformation and causes. 8 | L2 | CO4
A bed of lime stone is dip 25° East and it has width of outcrop — 160 m. | 6 | L3 | CO4
Determine true and vertical thickness.
What is fault? Explain type of fault. 6 | L2 | CO4
OR
8 Discuss feasibility of Dam site in folded and faulted region. 7 | L2 | CO4
A bed of shale is dipping maximum of 45° along S 60°E. Determine the | 6 | L2 | CO4
amount and apparent dip along S 70°E.
Write a note on : 7 | L2 | CO4
1) Dip and strike
i1) Out crip.
Module -5
9 Explain different water bearing formations. 8 | L2 | CO5
What an Aquifer? Discuss types of aquifer. 8 | L2 | CO5
Write a note on co-efficient of permeability. 4 | L1 |COS
OR
10 Explain electrical resistivity survey method in ground water exploration. 12 | L2 | CO5
Discuss factors affecting on permeability of rocks. 8 | L2 | COS5

k sk ok ok ok

20f2

39



USN BCV304

Third Semester B.E/B.Tech. Degree Examination, Dec.2024/Jan.2025
Water Supply and Wastewater Engineering

Time: 3 hrs. Max. Marks:100
Note: 1. Answer any FIVE full questions, choosing ONE full question from each module.
2. M : Marks , L: Bloom’s level , C: Course outcomes.

Module - 1 M | L C
1 | a. | Briefly explain the need and importance of protected water supply system. 6 | L2 | CO1
Explain the various types of water demand. 8 | L2 | CO1
Describe the incremental method of estimating the population of a locality. 6 | L2 | CO1
OR
2 | a. | What is meant by per capita demand? Mention the factors that affect per capita| 6 | L1 | CO1
demand.
b. | Give the drinking water standards for the following parameters. Discuss their | 8 | L2 | CO2
effect when theory exceed their limits :
i)  Turbidity
i1) Hardness
iii) Fluoride
iv) Nitrate.
c. | The population data of a town are given below : 6 | L3 | CO1
Year 1990 2000 2010 2020 2030
Population 90,000 | 1,20,000 | 1,60,000 | 2,50,000 | 2,60,000
Estimate the expected population in the year 2050 by geometric increase
method.
Module — 2
3 | a. | Briefly explain the unit treatment processes of a water treatment plant with | 10 | L2 | CO3
flow chart.
b. | The maximum daily demand at a water purification plant has been estimated | 5 | L3 | CO3
as 12 million liter per day. Design a rectangular sedimentation tank (fitted
with mechanical sludge removal arrangements) for the raw supplies, assuming
a detention period of 6 hours and the velocity of flow as 20 cm per minute.
c. | Explain theory of filtration. 5 | L3 |CO3
OR
4 | a. | What is meant by aeration? Explain the different types of aerators. 6 | L1 | CO3
b. | What is coagulation? List the different types of coagulants used in water | 4 | L1 | CO3
treatment plant.
c. | Explain the construction and working of a rapid gravity sand filter with a neat | 10 | L2 | CO3
sketch.
Module — 3
5 | a. | List the minor methods of disinfection and explain any two methods in detail. 8 | L1 |CO3
b. | Explain the need for sanitation. Define the following terms : 6 | L2 | CO4
i) Sullage 1ii) Sewage.
c. | Define sampling of water or wastewater. Explain the different methods of | 6 | L2 | CO4

sampling.

1 of2

40



BCV304

OR
6 What is softening of water? List the methods used to remove hardness of | 6 | L2 | CO3
water. Explain any one method in detail.
Define disinfection. Explain break point chlorination. 4 | L2 | CO3
List the different types of sewerage systems with their advantages and | 10 | L2 | CO4
disadvantages.
Module — 4
7 Explain with a neat flow diagram the various treatment unit operations and | 10 | L2 | CO4
process used in municipal wastewater treatment.
What is meant by activated sludge process? Describe with sketch, the | 10 | L2 | CO4
treatment of sewage by activated sludge process.
OR
8 Discuss briefly with a neat sketch grit chamber and oil an grease removal tank. | 10 | L2 | CO4
An average operating data for conventional activated sludge treatment plantis | 10 | L3 | CO4
as follows :
i)  Wastewater flow =35000 m’/d
ii) Volume of aeration tank =10900 m’
iii) Influent BOD =250 mg/L
iv) Effluent BOD =20 mg/L
v) Mixed liquor suspended solids (MLSS) = 2500 mg/L
vi) Effluent suspended solids =30 mg/L
vii) Waste sludge suspended solids =.9700 mg/L
viii) Quality of waste sludge =220 m*/d
Based on the given information,
Determine :
i) Aeration period (hrs)
ii) F/M ratio
iii) Percentage efficiency of BOD removal
iv) Sludge age (days).
Module — 5
9 Explain with a neat sketch the construction and operation of a trickling filter. 10 | L2 | CO4
Explain the following : 10 | L2 | CO5
i)' Rotating biological contactors
i1) Aerobic and anaerobic process.
OR
10 Determine the volume depth and efficiency of a building filter unit for influent | 10 | L3 | CO4
sewage of 4.5 MLD, BOD:s of the influent is 160 mg/L. The organic loading is
to be 160 gm/m’/day and surface loading is 2000 1/m*/day.
Explain the following : 10 | L2 | CO5

1) Oxidation pond
ii) Stages in sludge digestion process.

k %k ok ok ok

20f2

41



BCV358D

Question Paper Version : A

USN

Third Semester B.E./B.Tech. Degree Examination, June/July 2024
Personality Development for Civil Engineering

Time: 1 hr.] [Max. Marks: 50

INSTRUCTIONS TO THE CANDIDATES

1. Answer all the fifty questions, each question carries one mark.

2. Use only Black ball point pen for writing / darkening the circles.

3.  For each question, after selecting your answer, darken the appropriate circle
corresponding to the same question number on the OMR sheet.

4. Darkening two circles for the same question makes the answer invalid.

5. Damaging/overwriting, using whiteners on the OMR sheets are strictly

prohibited.
1. 1s a term used to describe a set of basic skills acquired through learning
a) Life skills b) Vocational skills
c) Literacy skills d) None of these
2. is the how one perceives himself positively/negatively.
a) Self Image b) Self Control
c) Self Esteem d) Self talk
3. are defined as psycho-social abilities for adaptive and positive behavior
a) Recreational skill b) Soft skill
c) Life skill d) Vocational skill
4. Time Management, getting a Job, Interview, Computer, Cooking, Driving are the
a) Livelywood skills b) Life skills
c) Learning skills d) None of these
5. Collective qualities or characteristics that distinguish a person
a) Attitude b) Personality
c) Character d) Self Image
6. is the concept that describe the believes or an individual or culture
a) Values b) Attitude
c¢) Behaviour d) Personality
7. is defined the feeling or pitty and sorrow for someone else’s misfortune
a) Empathy b) Sympathy
c¢) Values d) Courtesy

1 of 5



10.

11.

12.

13.

14.

15.

16.

17.

18.

19.

BCV358D

is a balanced curiosity leading to a deeper understanding of another human being

a) Empathy b) Sympathy

c) SWOT d) Co-operation
thinking enables us to analyze information and experience

a) Critical b) Creative

c) Positive d) Negative

thinking is not criticism but it links between positive thinking and creative
thinking

a) Creative b) Critical
¢) Superficial d) Self
is an obstacle which makes it difficult to achieve a desired goal
a) Value b) Problem
c) Person d) Money
Trying to find a solution to a problem is known as
a) Problem solving b) Decision making
¢) Self awareness d) None of these

is the management or a problem in a way that successfully match the goal
establishing for treaties

a) Problem b) Solution
c) Idea d) Values
is the exchange of information between the people
a) Problem b) Communication
c) Decision d) Behaviour

is an ability to express our self both verbally and non verbally

a) Communication b) Creative thinking

c¢) Decision Making d) Problem solving

Verbal skills, non verbal skills, listening skills are the elements of

a) Effective communication b) Self awareness

c¢) Problem solving d) Creative thinking
relationships are between two or more people

a) Interpersonal b) Intra personal

c) Intimate d) None of these

is an establishment of a spontaneous relationship based on respect, mutual and

trust
a) Rapport building b) Questioning
c) Attending d) None of these
Rapport building, questioning, attending, reassurance, sensitivity are the sub skills of
a) Self Awareness b) Problem Solving
c¢) Coping with Emotion d) Effective Communication
20f5

43



20.

21.

22.

23.

24.

25.

26.

27.

28.

29.

30.

31.

32.

BCV358D

Stress signals fall into following category

a) Thoughts b) Behaviour

c) Physical symptoms d) All of these
is the ability to imagine or invent something new

a) Creativity b) Capacity

¢) Communication d) Awareness

What term is applied to our global assessment of self worth?

a) Self Esteem b) Self Assessment
c) Self Identity d) Self Evaluation
Self concept is experience
a) Synomous to b) Derived from
c) an alteration of d) Independent of

lays a moral and meaningful foundation for life
a) Ethics b) Integrity c) Work d) Morals

refers tolearning the service policies, procedure, norms and conditions
a) Work Ethics b) Service learning
c) Integrity d) Truth

person is the ethical person

a) Moral b) Kind
c) Honest d) Virtuous
Honesty is a virtue and it is exhibited in which aspects
a) Truthfulness b) Happiness
c) Awareness d) Comfortness

, sympathy, empathy and concern for others
a) Compassion b) Holism
c) Alertness d) Being visionary

is the fundamental virtue in Human Relationship
a) Behaviour b) Honesty
c) Self Esteem d) Morality

referred to something that affects a number of countries and populations
a) Global Issues b) Global Warming
c¢) Crime d) None of these
Some jobs cannot be done alone and some can be done better if you possess the quality

of

a) Responsibility b) Respect
c¢) Team work d) Co-operation
It is always important to yourself, others and the place where you work
a) Appearance b) Co-operate
¢) Communicate d) Respect
3 of5

44



33.

34.

35.

36.

37.

38.

39.

40.

41.

42.

43.

44.

45.

BCV358D

Ethics and law overlap is called as

a) Yellow Area b) White Area
c) Black Area d) GreyArea
Which of this is a second stage of moral development?